ASSEMBLY INSTRUCTIONS
ITEM NO.:22040Q

Do not tighten screws until completely assembled.

PAGE 1 OF 5




PARTS IDENTIFICATION

Wt
il
(B
i

N
X
Lt

PAGE 2 OF 5




PARTS IDENTIFICATION

F 2pcs
G 2pcs
H 2pcs
A)x1lpc B)x1pc C)x2pcs
I 4pcs
D 1pc
J 3pcs
/l
E / = e -
HARDWARE LIST
1 () ? () o °
M6x1 M6x2 pcs | M6x35 3pcs
4 5 6
(= (=
M6x65 &#16x37x1.0 6pcs | P18xZ9x2.0 4pcs
7
4x4

0O 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160

Units(mm)

PAGE 3 OF 5




L —

6x15

M6x65

6

P18x9x2.0 4pcs

STEP 2.

4pcs

PAGE 4 OF 5



STEP 3.

B16x37x1.0

PAGE 5 OF 5



	HCB1053  50方管Q床说明书 Model (1)
	HCB1053  50方管Q床说明书 Model (2)
	HCB1053  50方管Q床说明书 Model (3)
	HCB1053  50方管Q床说明书 Model (4)
	HCB1053  50方管Q床说明书 Model (5)

